

TSS PACIFIC - RECORD OF ANALYSIS

Report Number: 13682-64423

Client: First Response Restorations

Address: 5920 Mason Road
Sechelt BC

Reference: SCRD - ER Response Trailer

Report Date: 10-Jan-18

Contact: **Info**

Please find enclosed our laboratory's results for the bulk sample(s) submitted to our office for identification.

Sample examination was conducted in accordance with the NIOSH 9002 analytical method using polarized light microscopy and dispersion staining techniques.

A result of 'Asbestos–Not detected' means no asbestos fibres were detected. When asbestos is detected, the minimum quantitation limit is 1%. Levels of asbestos present but below 1% based on visual estimation will be described as TRACE.

This test report relates only to the items tested and any extrapolation by the client of the results is the responsibility of the client. For samples not collected by TSS Pacific, the accuracy of locations and material(s) is the responsibility of the client. Samples will be disposed of after one month, unless we are instructed otherwise.

If asbestos products are identified in this report they should be remediated safely in accordance with the requirements of Part 6.0 of the Worksafe B.C. Occupational Health and Safety Regulation. In general this will require the completion of a Risk Assessment (Part 6.6.1) completed by a “Qualified Person” as defined in Part 6.1.



- A result of 'Asbestos–Not detected' means no asbestos fibres were detected;
- When asbestos is detected, the minimum quantitation limit is 1%;
- Levels of asbestos present but below 1% based on visual estimation will be described as TRACE.



TSS PACIFIC - RECORD OF ANALYSIS

Report Number: 13682-64423

Address: 5920 Mason Road, Sechelt

Client Name: First Response Restorations

Sampled By: First Response Restorations

Reference: SCRD - ER Response Trailer

Date Sampled: 08-Jan-18

Date Analyzed: 10-Jan-18

Analyst: RP

NO.	SAMPLE INFORMATION	LAYER	ASBESTOS	OTHER MATERIALS
13682-64423-001	Vinyl Back entrance	Vinyl 1 10% Foam core 1 10% Fibrous layer 15% Adhesive 1 5% Grey layer 25% Vinyl 2 10% Foam core 2 10% Fibrous layer 2 15%	Not Detected Not Detected Not Detected Not Detected Not Detected Not Detected Not Detected Not Detected	Non-Fibrous 100% Non-Fibrous 100% Cellulose 90%, Non-Fibrous 10% Non-Fibrous 100% Non-Fibrous 100% Non-Fibrous 100% Non-Fibrous 100% Cellulose 90%, Non-Fibrous 10%
13682-64423-002	Drywall Joint Compound & Texture Opening Area ceiling	Paint 10% Texture 15% Paper 55% Gypsum 20%	Not Detected Not Detected Not Detected Not Detected	Non-Fibrous 100% Non-Fibrous 90%, Cellulose 10% Cellulose 100% Non-Fibrous 96%, Cellulose 2%, Fibreglass 2%

Total Number of Samples: 2

Report Reviewed By: Elizabeth Camacho



- A result of 'Asbestos-Not detected' means no asbestos fibres were detected;
- When asbestos is detected, the minimum quantitation limit is 1%;
- Levels of asbestos present but below 1% based on visual estimation will be described as TRACE.

